RC 390 R, black 2018 <2018><US><F5375R9>
LIGHTING SYSTEM

Pos Part Number Description Additional Text Quantity
1 90514526044 INDICATOR CPL. RR R/S USA 1.00
2 90514525044 INDICATOR CPL. RR L/S USA 1.00
3 90103038002 FLANGED NUT M10X1.25 WS14 2.00
4 90114047000 LICENSE PLATE ILLUMINATION 1.00
5 J981350133 SHEET MET.SCR. DIN 7981 3,5X13 2.00
6 J926060000 FLANGED NUT M6 WS10 SELF LOCK. 2.00
7 90814044000 PLAIN WASHER 2.00
8 90107013004 GROMMET TOP COVER 2.00
9 90814040000 REAR LIGHT CPL. 1.00
10 90514526000 LAMP SIGNAL FRONT R/S USA 1.00
11 90514525000 LAMP SIGNAL FRONT L/S USA 1.00
13 J981350133 SHEET MET.SCR. DIN 7981 3,5X13 4.00
14 90514007000 COVER POSITION LAMP 1.00

15681



15 90514502044 HEADLIGHT HIGH BEAM 1.00
16 90514001100 HEADLIGHT LOW BEAM 1.00
17 90514003050 BULB H11 55W 2.00
20 90514013010 FASTENING BOLT HEADLAMP 2.00
21 90514019000 adjuster screw projector 4.00
22 90514013030 CIRCLIP D=6 4.00
23 90514004000 LAMP PARKING LIGHT 1.00
25 J125100003 WASHER PLAIN 10,5 2.00
26 J797100003 TOOTHED WASHER M10 2.00
27 J125100003 WASHER PLAIN 10,5 2.00
28 J797100003 TOOTHED WASHER M10 2.00
29 90114030000 HEX NUT M10X1,25 2.00
30 90212581000 BRACKET SIDE REFLECTOR REAR 1.00
31 90212582000 SIDE REFLECTOR REAR 2.00
32 90204060001 HH COLLAR NUT 5.00
33 90514045000 REFLECTOR 1.00
34 90508006003 AH SCREW M6X1X20 4.00




